

Test Report

Number: SZHH01258722

Applicant: CSP INC
8248 W.ORANGE DR GLENDALE, AZ 85303 USA

Date: Jun 04, 2018

Attn: Wendy

Sample Description:

Twelve (12) pieces of submitted sample said to be :
Item Name : **Motorcycle Eraser.**
Item No. : **Hand Bands.**
P. O. No. : 2-801.
Labelled Age Group : Not Specified.
Applicant Specified Age : Over 3 Years.
Grading for Testing :
Packaging Provided by Applicant : No.
Additional Material and Wet Paint Provided : No.
Buyer : Kids' Korner.
Date Sample Received : May 24, 2018.



Tests conducted:

As requested by the applicant, refer to attached page(s) for details.

To be continued

Authorized by:
For Intertek Testing Services
Shenzhen Ltd.

Ben N.L. Lin
General Manager

Page 1 of 5



Test Report

Number: SZHH01258722

Conclusion:

<u>Tested Samples</u>	<u>Standard</u>	<u>Result</u>
Submitted samples	U.S. CFR Title 16 (CPSC Regulations) Mechanical and physical test	Pass
	U.S. CFR Title 16 (CPSC Regulations)Part 1500.3(c)(6)(vi) flammability test on rigid and pliable solids	Not Applicable
	U.S. CFR Title 16 Part 1303 total Lead content	Not Applicable
	U.S. Consumer Product Safety Improvement Act 2008 Title I, Section 101 for total Lead content in surface coating	Not Applicable
Tested components of submitted samples	U.S. Consumer Product Safety Improvement Act 2008 Title I, Section 101 for Total Lead content in Non-surface coating materials (substrate)	Pass
	Illinois Lead Poisoning Prevention Act 410 ILCS 45 on total Lead content requirement	Pass
	Consent Judgment No. SF-450658 for total Lead content based on the California Proposition 65	Pass

Authorized by:
For Intertek Testing Services
Shenzhen Ltd.




Ben N.L. Lin
General Manager



Test Report

Number: SZHH01258722

Tests Conducted

1 Physical and Mechanical Test

As per U.S. Code of Federal Regulations Title 16 Part 1500.50, the hazards of sharp points, sharp edge and small parts are assessed both before and after applicable use and abuse tests.

	No. of Sample Tested	Sharp Point (1500.48)	Sharp Edge (1500.49)	Small Part (1501)
As received	2	P	NA	NA
Impact (1500.53(b))	1	P	NA	NA
Flexure (1500.53(d))	0	NA	NA	NA
Torque (1500.53(e))	1	P	NA	NA
Tension (1500.53(f))	1	P	NA	NA
Compression (1500.53(g))	1	P	NA	NA

Remark : P = Pass
NA= Not Applicable

2 Flammability Test

As per U.S. Code of Federal Regulations Title 16 Part 1500.44 for rigid and pliable solids.

Remark:
As the submitted samples are wholly made of textile material, the flammability test of material other than textile was not applicable to the submitted samples.

3 Total Lead (Pb) Content in Surface Coating

As per Standard Operating Procedure for Determining Lead (Pb) in paint and other similar surface coatings, test method CPSC-CH-E1003-09.1 was used and total Lead content was determined by Inductively Coupled Argon Plasma Spectrometry.

Assessment: Since no scrapable surface coating was found on the submitted samples, the testing scope was not applicable to the submitted samples.



Test Report

Number: SZHH01258722

Tests Conducted

4 Total Lead (Pb) Content in Non-Surface Coating Materials (Substrate)

As per Standard Operating Procedures for Determining total Lead (Pb) in children’s products, test methods CPSC-CH-E1002-08.3 and/or CPSC-CH-E1001-08.3 were used and total Lead content was determined by Inductively Coupled Argon Plasma Spectrometry.

Element	Result (ppm) θ		Reporting Limit (ppm)	Limit (ppm)
	Tested Component			
	(1),(2)			
Lead (Pb)	ND		10	100

ppm = parts per million = mg/kg
 ND = Not detected (less than reporting limit)
 θ = Single result for each test component/group

Tested components: See component list in the last section of this report

5 Total Lead (Pb) Content

As per Illinois Lead Poisoning Prevention Act 410 ILCS 45, with reference to CPSC-CH-E1002-08.3 and/or CPSC-CH-E1001.08.3 and/or CPSC-CH-E1003-09.1 and followed by Inductively Coupled Argon Plasma Spectrometry.

Non-Surface Coating

Element	Result (%) θ		Reporting Limit (%)	Limit (%)
	Tested Component			
	(1),(2)			
Lead (Pb)	ND		0.001	0.01

ND = Not detected (less than reporting limit)
 θ = Single result for each test component/group

Tested components: See component list in the last section of this report



Test Report

Number: SZHH01258722

Tests Conducted

6 Total Lead (Pb) Content

With reference to CPSC-CH-E1002-08.3 and/or CPSC-CH-E1001.08.3 and/or CPSC-CH-E1003-09.1 and followed by Inductively Coupled Argon Plasma Spectrometry.

Element	Result (mg/kg) θ	Reporting Limit (mg/kg)	Limit (mg/kg)
	Tested Component		
	(1),(2)		
Lead (Pb)	ND	10	300

The above limit was quoted from the Consent Judgment No. SF-450658 settled by superior court of the State of California for the county of San Francisco, for clothing (apparel) based on the California Proposition 65.

ND = Not detected
 θ = Single result for each test component/group

Tested Components: See component list in the last section of this report

Component list:

- (1) White elastic plastic sheet(elastic band on all style).
- (2) Multicolor elastic woven(body of all style).

End of report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. This report shall not be reproduced unless with prior written approval from Intertek Testing Services Shenzhen Ltd.

